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MODEL NO. 8412D

ITEM PART NO. DESCRIPTION QTY NOTE
001 857341-3 NAME PLATE 8412D   1
002 182823-9 HOUSING SET   1

INC. 63
003 911143-2 Trapézfeju csavar M4x22 911143   1
004 265995-6 Önmetszo csavar M4x18*   8
005 343579-1 Akkumulátor-tartólemez 343579-   1
006 192944-9 Kapcsoló, komplett 8412DWA, új   1
007 414740-8 Emelokar 6400DW/8411DWA   1
008 415327-9 Kapcsolókar 8412DW   1
009 421481-9 Gumi porvédo burkolat kapcsoló   1
010 689027-9 Hoelvezeto lemez 8412DW   1
011 911013-5 Trapézfeju csavar M3x10 911013   1
012 251460-1 #Laposfeju csavar M6x22 HP2032   1
013 192284-5 LOCKING KEYLESS CHUCK 13   1
014 231959-2 Tekercsrugó 6   1
015 322713-6 Tengely 8412DW   1
016 216011-7 Acélgolyó 5,6 216011-7   1
017 415555-6 Állító gyuru 8412DW   1
018 213115-6 Portömítés 12 8412DW   1
019 267114-0 Lapos Alátét 17 8412DW*   1
020 211131-2 Golyóscsapágy 6001DDW 211131-2   1
021 259027-9 Tárcsás retesz 30 8412DW   1
022 344140-7 Fogasléc 8412DW   2
023 344059-0 Csúsztatósín 8412DW   1
024 267113-2 Lapos Alátét 12 267113-2   1
025 216402-2 Tugörgos nyomócsapágy 1224 216   1
026 267711-2 Alátét 12 8412DW   1
027 233090-0 Nyomórugó 29 8412DW   1
028 233056-0 Nyomórugó 23 8412DW   1
029 223096-6 Kupplung 8412DW   1
030 226262-4 Homlokfogaskerék 55 8412DW   1
031 211101-1 Golyóscsapágy 6001LLB   1
032 223085-1 Kupplung (B) 8412DW   1
033 153226-4 Kupplung-tartó, komplett 8412D   1
034 216007-8 Acélgolyó 6,4 6710DW/6905B/H   1
035 232053-3 Laprugó 232053-3   1
036 152450-6 Átkapcsoló lap, komplett 8412D   1
037 344061-3 Lap 8412DW   1
038 214019-5 Siklócsapágy 4 214019-5   1
039 153213-3 Fogaskerék, komplett 6201DW/84   1
040 267098-2 Lapos Alátét 16 6201DW/8411DWA   1
041 226248-8 Belso fogazású fogaskerék 48 6   1
042 226245-4 Homlokfogaskerék 15 6201DW/841   1
043 226245-4 Homlokfogaskerék 15 6201DW/841   1
044 226245-4 Homlokfogaskerék 15 6201DW/841   1
045 253794-8 Lapos Alátét 18 (253794-8) 6   1
046 629667-1 Egyenáramú motor 12V 8412DW   1
047 413065-7 Szivacsgumi lap 20-26 8412DW   1
048 226263-2 Homlokfogaskerék 9 8412DW   1
049 254236-5 Ék 3 6201DW*   1
050 211031-6 #Golyóscsapágy 608LLB   1
051 961013-5 Zárógyuru E-7 961013-5 DA3000R   1
052 253777-8 Lapos Alátét 8 HP2040/HP2041*   1
053 233104-5 Nyomórugó 8 8411DWH, 134-tol   1
054 253339-2 Alátét 8 6201DW/8411DWA*   1
055 226247-0 SPUR GEAR 40   1
056 257178-2 Gyuru 12 6201DW/8411DWA*   1
057 226261-6 Homlokfogaskerék 25 6201DW/841   1
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058 253339-2 Alátét 8 6201DW/8411DWA*   1
059 231025-5 Nyomórugó 8, csak 8412DWA   1
060 267099-0 Lapos Alátét 4 6201DW/6951/841   1
061 267111-6 Lapos Alátét 4 8411DWH   1
062 211044-7 Golyóscsapágy 694 211044-7   1
063 182823-9 HOUSING SET   1

INC. 2
064 265007-5 Süllyesztett feju csavar M4x12   1
065 343987-6 Fékezo lemez 6201DW/8411DWA   1
066 232053-3 Laprugó 232053-3   1
067 415014-0 Emelokar 6201DW/8411DWA   1
068 643918-8 Érintkezo kapocs 8411DWH/6311D   1
069 192536-4 BATTERY 1202   1
A02 414938-7 BATTERY COVER   1
A03 784637-8 +- BIT 2-45   1
A04 182821-3 PLASTIC CARRYING CASE   1



SERVICE DRAWING
PAGE 1

MODEL NO. 8412D


